



Analysis/Test Report

Date Received : 2003/07/11
 Application No : 92A11-F110239
 Assignment No : 92A11-F110239
 Date Issued : 2003/07/16

Applicant :
 YIE CHANG INDUSTRIAL CO.,LTD.
 Address :
 No. 279, Sec 2, Yung Ping Rd., Chung Hsing
 Li, Tai Ping City, Taichung Hsien, Taiwan
 Articles :
 NYLON CORRUGATED PIPE (CAP23)

Test Item :	Test Method :
Tensile Test	-----
Compressive Test	-----

- Notice :
1. There are 4 pages in this report, including the cover page; The Test Report has to be presented , if necessary, as complete copy, not part of it.
 2. The contents of this report is for reference only, not for advertising, general public or any other commercial purposes.
 3. The name of the article(s) to be tested is supplied by the applicant ; PIDC is responsible for carrying out necessary analyzing procedures only.
 4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission.
 5. PIDC does not guarantee the reported values in the Report when test is done by using other test pieces. The Test Report may not be used as evidence in a court of law.
 6. Only the original copy is considered to be official one.
 7. This result of experience is acquired by statistics and analysis to be provided with representative conclusion.



Analysis/Test Report

Assignment No : 92A11-F110239

Sampler : LIN WEN TSAN

Articles : NYLON CORRUGATED PIPE (CAP23)

Date Received : 2003/07/11 Date Tested : 2003/07/15

Item(s)	Method(s)	Result(s)	
		Specimen No.	Max.Load (Kgf)
Tensile Test	Product Test	# 1	136
		# 2	134
		# 3	130
		Mean	133
		SD	3

Remark(s) :

- 1.Specimen Preparation Method :
Supplied By Customer
- 2.Conditioning:
Temperature 23±2 °C
Relative Humidity 50±5 %
Time over 40 hrs
- 3.Experimental Condition :
Temperature 23±2 °C
Relative Humidity 50±5 %
- 4.Test Speed : 50 mm/min
※Take the result to three significant figures

Authorized by Hui-min Hsu
Hui-Min Hsu
Test Department Manager





Analysis/Test Report

Assignment No : 92A11-F110239

Sampler : LIN WEN TSAN

Articles : NYLON CORRUGATED PIPE (CAP23)

Date Received : 2003/07/11 Date Tested : 2003/07/15

Item(s)	Method(s)	Result(s)	
		Specimen No.	Product Test (Kgf)
Compressive Test	Product Test	# 1	35.7
		# 2	38.4
		# 3	35.8
		Mean	36.6
		SD	1.5
Remark(s) : 1.Specimen Preparation Method : Cutting Molding 2.Conditioning : Temperature 23±2 °C Relative Humidity 50±5 % Time over 16 hrs 3.Experimental Condition : Temperature 23±2 °C Relative Humidity 50±5 % 4.Speed : 1.3 mm/min 5.Specimen Mean Dimension : Length : 50 mm ※Take the result to three significant figures.			

Authorized by Hui-min Hsu
Hui-Min Hsu
Test Department Manager





Analysis/Test Report

Assignment No : 92A11-F110239

Sampler : LIN WEN TSAN

Articles : NYLON CORRUGATED PIPE (CAP23)

Date Received : 2003/07/11

Date Tested : 2003/07/15

Tensile Test :



Compressive Test :



Authorized by

Hui-Min Hsu

Hui-Min Hsu
Test Department Manager

